For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 1 of 43

44" Deck Assembly

364 (2001)

MWIMIﬂInmm.”/
o ) ,\M%w mw . /nmmw
= B IR
3\ L
/ — TR
o B2\ N
4|/ /’ . "mv mvuun\\ /ﬂM,//ﬂ
\ AMW . (¢ W/ ,//”/
N~ \ a/ & // b y,/, /”””/
. © - A @w \?m ymm\\ — L
N A N s} g oen N\
PZANY N \ , A ) N/
/ \ ALie}
\\ /// . w \4 JAAN
[N 2 Y N A W / N oy
LN N VAN Mmu o/ M Vmul m mmm .eyumw, P
A w0 w /,/ // W /A ™~ v\\ - \ilemu|1| R #l ™ w7 \\no
) N N e A Lot \... I - ,,
/ / / /MM/// nn_/ A V\ M@/ “M /%\\ * r*?. JW, - .N\ Wﬂ| *IOI ® ““\ e
\ N PR N Z N\ A -
/_ / ¥ Y me%m- N . SN - _A “mmw\ AMWWW\ A\LM_ / — A /) /// \\nmmuNﬁ N el
0 — aw# |mmul /A,mw v\ﬁ 3 /J,! /mmwmx %T\\.un\unnuwwv // A@_ W .\/ ,mmm@w ,,,/2
e L 3 , ' \ / - \\ummm“\/w G /Yu" \ANJ, WM/N\,,
e an A N \ e ! / \ g “
© o] \ / m\mmmwwA ]A\\mm N/ 4 AN I AN
@@@:% )} LN N N7 el Y Pops N D
; | X \ // ) &\ N \ | mwg w ‘ v \ WWWWMVH/ \ \ \“Wv,‘r S %]
b/ OO A N g LT I
/ o @w} R/ EN N e
A " )~ g 4 - /
2\ @ = O e @v N@' N_W \\ // v \I@, / \
— / Ir \ A\, .//
A - . - .%ww&k“l\i \Nmm\ -m ||||| ) \\\\\ / \ Hm.
N RS / \\\ ,\“ { , /. ) -
(3] / A .4.,\// N mm \\\ﬂ \\\ W,//V\\N 7 M ..... ,__Mu mmm \\)V
l / hN = m\ - v \\ / \mw
Q - s T T At , ’ iy
A Ve Nm_hﬁ/ N M““w M\,, RN / VY | X%W&\
R m=mdem=n, - — N AN / .
—J HH i o | - mm%r ¥ i/ - “_.mmw_- B)- P - P -6
ﬁ/ [“Qf /r & _uu,”/M._l/o o /7 d o N\ L m/ S
ﬁhymx\ % //,nwx\ /7 va 7/ w - A/
T A NGRS S ol / \x
< / \ / 7\ = uuﬁvv}\ /. / / / / .\\“\
& Vo o SO0 00 .uy -.. Z ;n-- ¢ f_ ,ﬂmu \, 4 &
NS / ‘ M \ Z \
VA SN W m \‘\\ N\ N \
= m _ l/l/ \I_Nmn\m\ // MW , ) /
PR S U 8§ 8B\
[{o] / Jz / 4WI o¢ _/ N\ nﬂ_ =
™ / e N Lo
Yo/ \ s v o
A\ B AN ) <
o0 S ~t . /
<t \‘ e
\
/
<t

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001) Page 2 of 43
44" Deck Assembly
Ref#  Part Number Qty S/P/F  Description
1 732-0556 1 S  Extension Spring .94 OD x 7.57
2 712-3006 1 /P Hex Nut 1/4-20
3  710-0597 1 /P Hex Cap Screw 1/4-20 x 1.0
4  710-3151 1 /P Hex Cap Screw 5/8-18 x 4.25
5 736-0290 1 /P Flat Washer 5/8 ID x 1.0 OD
6 741-0524 1 S Bearing .6251D x 1.574 OD
7  754-3091 1 S Belt
8 716-3020 1 S Snap Ring
9 750-3164 1 Spacer .635 1D x 2.0
10 712-0239 1 S  HexLock Nut 1/2-20
11 736-0179 1 S  Flat Washer 1/2 x 1.25
12 736-0188 1 /P Flat Washer .76 ID x 1.49 OD
13  741-0338 1 /P Flange Bearing 3/4 ID x .52
14  750-0656 1 /P Spacer .50 0D x .75 1D
15 756-3108 1 Pulley
16 732-0850 1 S  Extension Spring 1.0 OD x 6.140
17 603-0743 1 S Idler Assembly
18  736-0100 1 /P Flat Washer .531 ID x 1.25 OD
19  737-3000 1 S  Grease Fitting
20 738-3172 1 Shoulder Screw
21 603-0741 1 Idler Arm Assembly
22  732-3067 1 Torsion Spring
23  756-3005 1 /P Flat Pulley
24  712-0431 1 S  Flange Lock Nut 3/8-16
25  748-3100 1 Retainer Spring
26 603-0763 1 S  Deck Mounting Plate Assembly
27  712-3004A 1 /P Flange Lock Nut 5/16-18
28  703-2559 1 Stop Bracket
29  710-3008 1 /P Hex Cap Screw 5/16-18 x .75
30 726-3045 1 /P Button Plug
31 703-3742 1 Belt Cover LH
32 712-3010 1 S  Hex Nut5/16-18
33  736-0119 1 S  Lock Washer 5/16
34  738-0213 1 /P Shoulder Screw .498 x 1.445
35 736-0192 1 S  Flat Washer .531 x .93
36 603-0766 1 S  Handle Assembly
37 710-1693 1 Spindle Bolt 3/4-16 x 5.215
38  756-3089 1 Pulley
39 710-3144 1 /P Hex Cap Screw 3/8-16 x 2.0
41  710-1611A 1 Screw 5/16-18 x .750
42  748-3065 1 S  Spindle Spacer
43  715-3003 1 /P Pin
44  747-3013 1 /P Support Pin
45  732-0802 1 Compression Spring .63 OD x 6.3
46  710-1260A 1 /P Hex Washer Screw 5/16-18 x .750
47  750-3119 1 /P Spacer .406 ID x 1.0 OD
48  750-0150 1 Spacer .550 ID x .750 OD
49  603-0734 1 Deck Assembly
50 710-3178 1 /P Carriage Bolt 3/8-16 x .75
51  754-3039 1 S Belt
52 618-3129 1 S Spindle Assembly
53  748-3020 1 Blade Spacer

54 742-3036  \\\VV. mylmov\?erﬂms com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
44" Deck Assembly

Page 3 of 43

Ref#  Part Number Qty S/P/F  Description
55 712-3078 1 /P Hex Flange Nut 3/4-16
56 736-0171 1 S Lock Washer 7/16
57 712-3019 1 S  Hex Nut7/16-14
58 736-0105 1 /P Bell Washer .401 ID x .870 OD
59 703-1890 1 S  Deck Wheel
60 631-0094 1 S  Chute Assembly
61  738-3056 1 S  Shoulder Screw 1/2 x 2.5
62  703-3359 1 Skirt Baffle
63  710-0260A 1 /P Carriage Bolt 5/16-18 x .62
64  731-3316 1 Mulching Plug
65 711-3314 1 S Roller Pin
66 703-3743 1 Belt Cover RH
67  731-3005 1 /P Front Roller
68  714-0115 1 S Pin
69 736-0270 1 /P Bell Washer .265 ID x .75 OD
70  710-0751 1 /P Hex Cap Screw 1/4-20 x .620

WWW.mymowerparts.com



Page 4 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

44" Deck Spindle Assembly

364 (2001)

/ ...._, ’ “....”..__, mﬂ y \ ___...Hmm. __.\.‘_ﬂm“_.../
_n._..'_ _ -mmm “_ _A _me"m L__ l— ﬁ ﬂ.'._.h_ u_ An __"_-;’L— u_ ‘n e |
Ny __....... Y, \ " _.1\ Nl 2N

=‘—-;
¥

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
44" Deck Spindle Assembly

Page 5 of 43

Ref#  Part Number Qty S/P/F  Description
13 721-3018 4 S Seal Oll, 1.25x 1.874 x .25
22  741-3028 4 S Cone, Bearing
23  741-3029 4 /P Cup, Bearing
24  741-3031 2 S  Spacer, Bearing
28  750-3190 2 S  Spacer, Bearing, .780 x .963 x .7777
29  750-3191 2 Spacer, Bearing, 1.615 x 1.86 x .8427
36 918-3129 2 S  Spindle Assy

WWW.mymowerparts.com



Page 6 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Battery & Electrical

I

wmn: MR A

T 0D P \\\

D \_\ \ M---A

/A

| \\ 7/
) - / \ \ \
< .y
WM// \\nmmmm“ sl . \\;_ f \N \\ \\ \\ \
WWW%WW““\ @\[_ ' - - \ \ \\m\“uy ﬂ\ \\ \ \\\ \ , .
M@ \xm\\ o« - w\ \\ A i
MW\\\ -~ \\ / “M” /
0 e
9\ " \\.m ,/
N mw, w\x/war & /
7 ywa\v o <F
1 Av« —
L N i S
=
‘.I..//// \ ”
P
S
«

J

lllll /ﬂ#u M
-

(oo A /A U N -+ ) ua—

—

\
u..\.\,%!a

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Battery & Electrical

Page 7 of 43

Ref#  Part Number Qty S/P/F  Description
1 629-3070 1 Wire Harness, Main - Not Shown
2 723-0455 1 Foam Protector, Indicator Light
3 710-3013 1 /P Hex Cap Screw 1/4-20 x .50
4  703-2809 1 S  Bracket, Indicator Bulb Mtg.
5 712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
6 725-1718 1 S Relay
7 703-2836 1 Bracket, Headlight Mtg.
8 710-0134 1 /P Carriage Screw 1/4-20 x .62
9  725-3164A 1 S  Switch, Plunger Safety
10  725-0157 1 /P Cable Tie
11 725-1347 1 /P Cap, Ignition Switch
12 725-1346 1 S Nut, Ignition Switch, 5/8-32
13  725-3163 1 S Switch, Ignition
14  783-0462 1 /P Bracket, PTO Switch Retainer
15 725-1722 1 S Battery
16  725-3253 1 S  Switch, Seat
17 712-0397 1 S Nut, Nylon Wing, 1/4-20
18 712-0271 1 /P Nut, Hex Sems, 1/4-20
19 710-3015 1 /P Screw, Hex Cap, 1/4-20 x .75 GR5
20 703-3149A 1 /P Strip, Battery Retainer
21  747-3347 1 Rod, Battery Retainer
22  731-3233 1 Tray, Battery
23  725-3250 1 S  Headlight Assembly
759-3864 1 S  Bulb, Headlight - Only
24  731-3184 1 Bezel, Headlight
25 732-0816 1 Spring, Switch Mounting
26  710-0425 1 /P Screw, Machine, #10-24 x 5/8
27 712-0161 1 /P Nut, Hex Insert Lock, #10-24
28  725-3251 1 S  Voltage Sensor
29  726-0349 1 S  Ratchet Retainer
30 710-3143 1 /P Machine Screw #10-24
31  750-0539 1 S  Spacer .3151D x .50 OD
32  725-3159 1 S  Hour Meter
33  725-0157 1 /P Cable Tie
34 712-0161 1 /P Lock Nut #10-24

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 8 of 43

Body Cover & Console

364 (2001)

©
//// \mmww .
Ji=
Vs
Lo /l&m““”\\
O e R}./ |
Nl B
T \“\ g \\Hw -~ /.n.immvm WHMUluW.‘\ -~
ol PN
X / “““Af\ mv w \. : mz /vv
o ,,.\mmwwm\ Au 5 P
<t © Am\,\M = V/Wmm 7 Mm\\\ [
AT /
- n mmmmﬁwmwnv TNy \, /u
NN \
// ) _.Ammmﬁ_‘%w .\ N 4 ¥
W/ ) /lm Y o
m\“‘_ﬁy w\ ) NI < /
3 .“a -4 .
MA o ! P
-
\“\\\ \ e._u
<
0
&
\\ <
9 /N
AN { AV
v Pt //
nU\hHHM\tiVam //_—.xrw P A_.////

P

,/

PN

ﬁu-u-u -
- fw :

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)

Body Cover & Console

Page 9 of 43

Ref#  Part Number Qty S/P/F  Description
1 731-3263 1 S  Control Handle
2  712-3004A 1 /P Flange Lock Nut 5/16-18
3  710-0451 1 /P Carriage Bolt 5/16-18
4  731-3185 1 Bellow
5 735-0251 1 Foot Pad
6  710-0642 1 /P Hex Washer Screw 1/4-20 x .75
7 703-2648 1 Bellow Retainer Bracket
8 712-0431 1 S  Flange Lock Nut 3/8-16
9 703-2807B 1 S  Foot Pad Mounting Bracket
10 710-3168 1 /P Carriage Bolt 3/8-16
11  749-3081 1 Cruise Control Tube
12 703-3288 1 S  Control Tube Mounting Bracket
13  710-0276 1 /P Carriage Screw 5/16-18 x 1.0
14  731-3310 1 Console
15  726-0289 1 Plug
16  731-3128A 1 /P Lens
17  736-0242 1 /P Bell Washer .340 ID x .872 OD
18 720-0241 1 S  Wing Nut Knob
19 738-0754 1 Shoulder Screw
20 720-0302 1 Knob
21  731-3195B 1 /P LH Control Panel Cover
22  703-2703 1 LH Control Panel
23  723-3042 1 /P Snap Bushing
24  712-0453 1 Retainer Nut 1/4-20
25  726-3047 1 S  Push Nut
26  728-0117 1 Pop Rivet
27  726-0197 1 Cable Tie
28  732-0830 1 S  Spring Clip
29  731-3293 1 Rear Body
30 738-3163A 1 /P Shoulder Screw 3/8-16
31 736-3039 1 S  Flat Washer .406 ID x 1.5 OD
32 731-3312 1 Floor Body
33 603-0578 1 Body Plate Assembly
34 703-3474 1 S BodyClip
35 710-0376 1 /P Hex Cap Screw 5/16-18 x 1.0
36  703-1345A 1 S Key
37 725-3233 1 S  Electric PTO Switch
38  731-3196A 1 /P RH Control Panel Cover
39 703-3583 1 S RH Control Panel

WWW.mymowerparts.com



Page 10 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Deck Li

AN
o
N
J
e o
~ /S A o
\VHM ﬁ e g

W og

ay,
AM\

~. N
=

% J;

)
_ A
W A\ --K\_w
“ ”mﬂw@@w&, o=t

W \\ == %IIMHWHHWHHr\\

l_mmv/ A eat

PN -y,

Z NS
/7 N B

7 \H\WWWWI IIIIII .M
7 s S,

= s

/5 \H\ 7 5

e

A o
s

w wwww%/ @J

/e AN

= =/ ~

M~
45}
.mw
s
3 /
\
L PR
vAe T
1 ]
S S—— N
o7t
oQ
\\OJ
<
// / // \\mwn
- /V\\\
~ M.\\ //

[3p]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001) Page 11 of 43
Deck Lift
Ref#  Part Number Qty S/P/F  Description
1 711-0642A 1 /P Handle Button
2  731-3158 1 /P Handle Deck Lift Grip
3  732-3097 1 Compression Spring
4  747-3405 1 Front Lift Rod
5 738-0507B 1 S  Shoulder Screw .500 Dia x .434
6 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
7 603-0422 1 S  Shaft Mounting Bracket - LH
8 603-0370 1 Pivot Link Bearing Ass'y
9 603-0313 1 S  Lift Shaft Ass'y
10 703-2621 1 Adjustable Deck Lift Link
11 703-2780 1 Lift Parallel Link
12 603-0327 1 Handle Bearing Ass'y
13  703-2772 1 Deck Height Adjustable Plate
14  738-3150 1 Lift Handle Shoulder Screw
15  712-3020 1 S  Top Lock Jam Nut 3/8-16
16  603-0423 1 Shaft Mounting Bracket - RH
17  710-3083 1 /P Hex Cap Screw 5/16-18 x 1.375
18  711-0773 1 Eye Bolt Adjustable Link
19  738-0380 1 S  Shoulder Screw 3/8-16
20 712-0206 1 S  Hex Nut 1/2-13
21  712-0431 1 S  Flange Lock Nut 3/8-16
22  738-3151 1 Shoulder Screw 3/8-16 .56 x .27
23  712-3015 1 S Jam Nut5/8-11
24  736-0158 1 S  Lock Washer 5/8
25 712-3016 1 /P Lock Hex Nut 5/8-11
26  711-3266 1 S  Clevis Pin
27  703-3407 1 S  Front Lift Bracket
28 603-0401 1 S  Lift Arm Ass'y
29  738-0183 1 S  Shoulder Screw 3/8-16 .50 x .21
30 603-0257 1 /P Fork Lift Ass'y
31 710-3011 1 /P Hex Cap Screw 3/8-16 x 2.25
32  747-3276 1 Lift Link Rod
33  736-0300 1 S  Flat Washer .406 x .875
34  747-3267 1 Handle Arm
35 750-3200 1 Spacer .448 ID x .688 OD
36 712-0290 1 /P Lock Nut 7/16-14
37  712-3009 1 S  Hex Center L-Nut 5/16-18
38 710-0431 1 /P Hex Screw 3/8-16 x 1.50
39 737-0280 1 S  Grease Fitting
40  747-3406 1 Front Mounting Rod Bracket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 12 of 43

Drive Controls & Tower

364 (2001)

[l
-

_ /

AR

\ / \x .
&y / y -
nwwﬂ / SR M

)
D D

e

/ A
Vg \@\ .
- \ﬁ@‘\ - e
o Y
el AL
5 ~, a0
- \ AN N
- \ "0
~ \ w
Lo _,H
~ / S
~
\
~ N A ///
S
a 7/
/ 17/ , A\\
N - o
S5 T S
” i
) %// / MH N //\MIWH u 4
v g A BETONER P TN L V)
Lo —.H_ V// o \\\A\ Y WA{VV V\\A.amw_ % MMWMMV = / ' xr\owu. vaw Alr/.// +
0o~ SN T o . P - (& NN
; \ \ < 753 / \mm o) ® \\\ﬁmm s //uy,,_o
. 7 R o /
R} ' M%\MWWA AM, \ R p
AmW \ e i
> ju ..
A@Mw\\ SN, !
a - :M w.mw.
/5 | N & S S 7
o N A e e e m
(9] ~ N y
) IR
y o N
~ N A .
e “~ y -
. B
W
&4
3 /
£
/ﬂ/w/\nmw
{ ]
ed B
4 m_\\mm}//\ “o
/ ™, // ¥
N4t V AN
- m% 5% [N
S
- @
N ll’.
. )
A aﬂmu S iy \\r ~
AN Ny YW WW.L.\\\\ o
) N o M_ Aum.\ v A%,
(4] - % X /
~ [ag] e %«A /
N . mﬂ NS
NN
N\, NN
N \ TN N
oW N
P8 v
\ e
v \
N



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Drive Controls & Tower

Page 13 of 43

Ref#  Part Number Qty S/P/F  Description
1 603-0340 1 S  Bellcrank Ass'y Upper LH
2 603-0341 1 S  Bellcrank Ass'y Upper RH
3 603-0342 1 S  Bellcrank Ass'y Lower LH
4  603-0343 1 S  Bellcrank Ass'y Lower RH
5 603-0647 1 S  Support Ass'y Tower
6 603-0410 1 Rod Ass'y Control RH
7 603-0411 1 Rod Ass'y Control LH
8 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
9  710-3005 1 /P Hex Cap Screw 3/8-16 x 1.25
10 710-3178 1 /P Carriage Bolt 3/8-16 x .75
11 711-1111 1 Control Shatft
12 711-1124 1 Pin
13 712-0312 1 S  HexJam Nut LH 3/8-24
14  712-0365 1 Hex Center Lock Nut
15 712-0431 1 S  Hex Flange Lock Nut 3/8-16
16 712-0453 1 Retainer 1/4-20
17  712-0711 1 /P Hex Jam Nut 3/8-24
18 712-3001 1 S  HexJam Nut 3/8-24
19  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
20 714-0104 1 S  Cotter Pin
21  723-0420 1 S  Spherical Rod End RH 3/8-24
22 723-0421 1 S  Spherical Rod End LH 3/8-24
23  727-3113 1 Damper Cylinder
24  732-3084 1 Spring Compression
25 736-0169 1 S  Lock Washer 3/8
26 736-0539 1 Thrust Washer .625 ID x 1.12 OD
27  736-3004 1 S  Flat Washer .406 ID x .875 OD
28  737-0280 1 S  Grease Fitting
29  737-3072 1 Grease Fitting w/Tube
30 737-3073 1 Adapter 1/4-20
31 738-0296 1 S  Shoulder Bolt .437 Dia. x .268
32  738-3153 1 Shoulder Bolt
33  741-3063 1 Sleeve Bearing
34  747-3281 1 Control Rod LH 31-5/8
35 747-3282 1 Control Rod RH 35-3/8
36  736-0300 1 S  Flat Washer .406 ID x .87 OD
37  703-3405 1 Support Plate

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 14 of 43

Engine Accessories & PTO

364 (2001)

i

[/

\\ g \“\ , .
@ \\\h“ 2 .
\¢__ \\ \\\ r/ )
/ ]
\ \\\ \\ \\“\ \/ ) o
/s A.n\\m iy \\\ / 6 =
A\
g \& N
\ k\\ S w ML .

; . b

\5

[
o M
4 ) fu k a \
\_w/@ \mm“ \\ \\ / / .
ww,u/aw 3 umm \ \ \“\ \\\ ’
a.ul..i- _mm. / ﬂ_\\““ Mw/ w\\
/N V\ m-.A ) . N e e/
4 p ﬁ,/mm& MM N swr,&w »
<t g \\ =Rk . /// IIN\..O\I” T3
| s AL = V=4
- /WWﬂ.iH /
l / // w\ s‘/ - ’/w ) \ - |....-.||:.y.@||..imw-..@.uﬂulﬁ =
& Pach)
lWﬂ_ \ ™ )_
lﬂﬂ ﬂ%&\ _./, _rw.m:%\w!.:.i!-i!...-......i@-..uimT.@i..imuu ¢ /
N AT
A b AWW \ Hw 7 }nnﬂ / \\h/_ <t =t o]
/\\ //MII o ﬂ.u/J,MH‘ NMW\ \ mw"\ ).,,//,_ NAJ .\\\\ = ;LT\\\\\\\n, \\n/_
s e end ) ™~ /
o o \ mwi;fm&{ﬁx ,WV ,W@Li! \.A _ “\
— N - 1 A / 2
: // //, L > onT..-m.A v 4 Au uur{_m 3 Wil —
.//‘ < _Vm m, V.._\w = A_Rk\‘ 7 \ MI M \ ; K.i,l 4lf//
S T 0 19 O B )T N — - g3 \ S Yw\&mwm@k\ L \ S
b= VY \ U w o
o™ \ \\52 %\ kd\uu.\ 4,
S e PR/ .
oy \\.\.wlﬂi!.:.. ﬁu‘l.//// IIIIIIII ~ ,‘r///. . /MMW
o & &

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)

Engine Accessories & PTO

Page 15 of 43

Ref#  Part Number Qty S/P/F  Description
1 751-3141 1 S  Oil Drain Extension Hose
2 751-3142 1 Oil Drain Cap
3  751-3140 1 S Oil Drain
4  710-3009 1 /P Tap Screw #10-24 x .75
5 746-3070 1 Throttle Cable
6 746-3069 1 Choke Cable
7 712-0161 1 /P Hex Lock Nut #10 - 24
8 710-0751 1 /P Hex Cap Screw 1/4-20 x .620
9 736-3006 1 /P Lock Washer 1/4 x 3/4
10 736-0270 1 /P Bell Washer .265 x .75
11  726-0205 1 /P Hose Clamp
12 751-0535 1 Fuel Line Hose
13  725-3001 1 S  Solenoid Switch
14  712-0291 1 S  Hex Lock Nut 1/4-20
15 736-0119 1 S Lock Washer 5/16
16  712-3010 1 S  Hex Nut5/16-18
17  712-3071 1 S  Hex Nut #10-32
18  712-0431 1 S  Flange Lock Nut 3/8-16
19 703-2859 1 Muffler Bracket
20 710-3178 1 /P Carriage Bolt 3/8-16 x .75
21  710-0642 1 /P Hex Washer Screw 1/4-20 x .75
22  721-0460 1 Gasket
23  751-0650 1 S  Exhaust Pipe - RH
24  710-1314 1 S Cap Screw 5/16-18 x .625
25 703-3004 1 S Muffler Guard
26  751-0616 1 S  Muffler
27 710-0148 1 /P Hex Washer Screw #8-32 x .375
28 751-0564 1 S Muffler Deflector
29  751-0651 1 S  Exhaust Pipe - LH
30 747-3362 1 Rear Belt Retainer Rod
31 736-0258 1 /P Flat Washer .385 x 1.0
32 603-0317 1 S  Clutch Retainer Ass'y
33 710-1237 1 Hex Washer Screw #10-32 x .625
34  751B221535 1 /P Casing Clamp
35 726-3008 1 /P Heat Shield Cable Clip
36 712-0291 1 S  Hex Lock Nut 1/4-20
37  710-1007 1 /P Hex Washer Screw 3/8-16 x 1.5
38 710-1008 1 Hex Washer Screw 3/8-16 x 1.875
39 736-3010 1 /P Flat Washer .407 x .812 x .135
40  754-3100 1 S V-Belt
41  756-3060A 1 /P Transmission Drive Pulley
42  714-0128 1 /P Keyl/4x1.0
43  725-0157 1 /P Cable Tie
44 717-3467 1 /P Electric Clutch
45  750-3106 1 Spacer Clutch
46  736-0171 1 S Lock Washer
47  710-3157 1 S Hex Cap Screw 7/16-20 x 3.25
629-3038A 1 Engine Harness Assembly (Not Shown)

WWW.mymowerparts.com



Page 16 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Engine Assembly

«m““
el
,, g
”Mw m A.WL, ] B cz==at» =
i _ 2 8 |2
m ,, -
E A 4
N bl \ C
) Lk ) 1
ﬂ“. .\.M.l\ s L [ y e .hl f o ,n
- 77 N & o S| W0 P
c //”:.I\ . “ IIIIIII y_ “Uv \\W\MHI/J < nw
Sy P w ) «| ) /
A T Sy, — (2| s ==
—_— 00 ] &ESERG) o
w - « |
L <r uum“
CRRG) o _ oo
5 , gl <t
HWH llﬂﬂy‘ummm A/ 43 [ o | . nullw W nm“w an
* €l -
) ‘W,,.%/_ | o o e /|
s N Qf ) - G }u:S Hmu.i\nwn A
2 (T L] & = - J < :n L\,vmw / <
\ \\m s a oy o i (= N i &7 / P
V@b Sanes X W, B NG JaslaN.
nm AN AT I A% MK o QU A\ R o ' i ®
a An M..M o (] w.. ' o \ ™ EEETY N ¥ \f‘nmw\(; ) Mmmmmwwv [T+ @ @ J — [ |
AV vy nw v Q) 4 v \v Ny i v 111111111 - \
L /hui « ~tf (L L ‘ -
; S i —— , s \dErL——— g
N /wan,lww_ R & o \ v,, b} / T\
A g N { ﬁ A " vv o N _ {V\ //Mmm.mr N
@ ,wm\wwﬁ muwuh =) & oL Imw,ruﬁ._c_‘ - mmé B O
S o7 A . x.__mww e | 8 e
iy sy o < N e )
==/ / Y PR . on ) T
-~ Y @ gwwf oy A SWWN mm N 8 Q5"
- (& =5 AN [ p] \..‘ = - -
I,/I/ﬁ/ l , ,r»(\\ mwa Ve [t}
o I’/VV r”// m. m Y -
{ | ~ e
aw AM\ y ~ /QK_.\ , \\ \; ’ 3_ /-~ AA m ._um e-.“”,.,ww
€. ! ' ~/ -..-n--‘. ket s
_._”_ R . \\\ \\\ - t!uu.q;m, e © o
— ® \A‘A o \“\ \.\ YAV .u o @0
A N Aoy YA VA ™
T d V \\ / 7 ST \N\ ~ V <, £
h \\ mm\ g m\._ww ey fe 2 B o .,v A_\ ,
K — | - o [ R i
§ N\ C & 8 glg) e L U,
o . w .. w7
. , [ <
Aw} 4 -« 0 o o|®
2 N
s
L7 af
8 |
A ) |
=0 g
= o @ T z
o ol © ; © |-
© [

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)

Engine Assembly

Page 17 of 43

Ref#  Part Number Qty S/P/F  Description
1 BS-691021 1 Choke Control Bracket
2 BS-94930 1 S  Screw (Choke Control Bracket)
3 BS-691022 1 Choke Link
4  BS-690960 1 S  Screw (Breather Assembly)
5 BS-690942 1 S  Breather Tube
6 BS-499601 1 S  Breather Assembly
7 BS-273370 1 Breather Gasket
8 BS-690960 1 S  Screw (Control Bracket)
9 BS-691023 1 Control Bracket
10 BS-690231 1 Cylinder Assembly
11  BS-499585 1 Bushing/Seal Kit (Magneto Side)
12 BS-391086 1 S Oil Seal (Magneto Side)
13 BS-230192 1 S Locating Pin
14  BS-499788 1 S  Air Cleaner Cover
15 BS-691008 1 Air Cleaner Knob
16 BS-499486 1 Air Cleaner Cartridge Filter
17 BS-273638 1 S  Pre-Cleaner Filter
18 BS-691005 1 Screw (Blower Housing)
19 BS-691004 1 Blower Housing
20 BS-491657 1 S  Oil Pressure Switch
21  BS-222698 1 S  Flywheel Key
22 BS-499588 1 S  Piston Assembly (Standard)
BS-499589 1 Piston Assy. (.010 Oversize)
BS-499590 1 S  Piston Assy. (.020 Oversize)
BS-499591 1 Piston Assy. (.030 Oversize)
23  BS-499604 1 Ring Set (Standard)
BS-499605 1 Ring Set (.010 Oversize)
BS-499606 1 Ring Set (.020 Oversize)
BS-499607 1 Ring Set (.030 Oversize)
24  BS-263181 1 Piston Pin Lock
25 BS-499583 1 Connecting Rod
26 BS-690976 1 Screw (Connecting Rod)
27 BS-690103 1 Label Kit
28 BS-690229 1 Piston Pin
29 BS-691046 1 S  Crankshaft
30 BS-94388 1 S  Timing Key
31 BS-690980 1 Timing Gear
32 BS-498745 1 Rod-Push (Steel)
33 BS-498746 1 Rod-Push (Aluminum)
34 BS-262679 1 S  Valve Tappet
35 BS-691010 1 Clip
36 BS-691012 1 Air Guide Cover (Cylinder #1)
37 BS-94930 1 S  Screw (Air Guide Cover)
38 BS-690960 1 S  Screw (Air Guide Cover)
39 BS-690978 1 Camshaft
40 BS-691011 1 Air Adapter
41  BS-273640 1 Air Cleaner Gasket
42  BS-690952 1 Carburetor Spacer
43  BS-690950 1 Intake Gasket
44  BS-691014 1 Air Guide Cover (Cylinder #2)
45  BS-273487 1 Intake Gasket
46  BS-693996 1 Intake Manifold
47  BS-94913

WWW.myimowver paft detslipnitold)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)

Engine Assembly

Page 18 of 43

Ref#  Part Number Qty S/P/F  Description

48  BS-492932 1 S  Oil Filter

49  BS-94010 1 S Nut (Carburetor)

50 BS-690951 1 Stud (Carburetor)

51 BS-690069 1 Engine Sump

52 BS-690770 1 Oil Pump Screen

53 BS-690954 1 /P Qil Filter Nipple

54 BS-273488 1 Crankcase Gasket

55 BS-94239 1 S  Oil Drain Plug

56 BS-690947 1 S Oil Seal (PTO Side)

57 BS-690552 1 Governor Crank Bushing

58 BS-690657 1 Governor Shaft Seal

59 BS-690283 1 Oil Plug

60 BS-499054 1 S  Oil Pump

61 BS-690956 1 Oil Collector

62 BS-690957 1 Breather Retainer

63 BS-691042 1 Pump Shaft

64 BS-499613 1 Oil Pump Cover

65 BS-690589 1 /P O-Ring Seal (Oil Pump Cover)

66 BS-691033 1 Screw (Oil Pump Cover)

67 BS-690412 1 /P Washer (Governor Gear)

68 BS-394348 1 S  Governor Gear

69 BS-690317 1 S  Governor Shaft Retainer

70 BS-273694 1 Owner's Manual

71 BS-695104 1 Emissions Label

72  BS-690308 1 S  Screw (Engine Sump)

73  BS-691015 1 Air Guide Cover

74  BS-499890 1 S  Valve Overhaul Kit

75  BS-690962 1 S  Cylinder Head Gasket

76  BS-690968 1 /P Valve Seal

77  BS-690970 1 /P Exhaust Gasket

78 BS-273486 1 Rocker Cover Gasket
BS-692714 1 S  Short Block

WWW.mymowerparts.com



Page 19 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Flywheel, Gaskets & Starter

364 (2001)

» ST @
mw&mw« ey & ") Y -
HN\\AJ \ @h\ v\ L\
S
< = /
o N/ « wn _ mm w , .._o.
& n wv\ 1y U
[I¢] AMM |
—— o \
S RVAT N 10 =3\ |
WWL% Cr " | p e NN u_m,/
& ‘, m_\\w,.n /
: ™~ | , \““x , \\5/, A\ g mavc Al
¢ n“ ey ] l.n
tmv | ) o= ( m ﬁﬂ.umlw m
, | S, : I \““ul w // \u\t/ /lnu wul
/O = & Al._mm. 2 \ \., DR @)
/& S Q) ™ a\ \\V
Y . AW o = &)
0 I—) Y01 § % s
| < | | w il
< , W - H
) %
D fm—m 3 E W
LT mwv Bz ,
“ “‘_Iﬂ”m .Mu“, Aﬂ M m
° xA y
W o MV ‘ & T & y
= - . — 2=
o = | N @ 5l 1 g S
- o ol e @ 7 .
Cuuirn L @
A ! o)
\\;_l
/X
\ / P~
- <t o~ \1
® Q o) ol
- s 5 i | [T < A),v <
- | et “m.n,wnnl,\ —
Aﬁrmﬂw | o Fﬂ.@
~. ,* (4] L o m“ “HH\@WHHK@.//
c mwulv _Wm ,&/
Ll vallv Ilu_m..u ] V
v % £ |Mm {M ”
O 3 /|
\ MN\ \W\ A |
p: 8 mmvuummmx, v/l
&




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Engine Flywheel, Gaskets & Starter

Page 20 of 43

Ref#  Part Number Qty S/P/F  Description
1 BS-691055 1 S Rotating Screen
2 BS-691215 1 Spacer
3 BS-691057 1 Screw (Rotating Screen)
4  BS-499602 1 Dipstick/Tube Assembly
5 BS-690960 1 S  Screw (Dipstick Tube)
6 BS-691037 1 Dipstick Tube
7 BS-691036 1 Dipstick
8 BS-691032 1 Dipstick Tube Seal
9 BS-499602 1 Dipstick/Tube Seal
10 BS-691243 1 Flywheel Fan
11 BS-230674 1 Nut (Flywheel)
12 BS-691056 1 Washer (Flywheel)
13 BS-94627 1 Screw (Fan-Retainer)
14  BS-93621 1 /P Screw (Alternator)
15 BS-19203 1 Flywheel Puller
16 BS-691247 1 Fan Retainer
17 BS-393295 1 S  Alternator (Dual Circuit)
18 BS-393456 1 Alternator Connector/Wire
19 BS-691220 1 Wiring Harness
20 BS-691009 1 Back Plate
21 BS-690960 1 S  Screw (Back Plate)
22 BS-694123 1 Wire Clip
23  BS-690960 1 S  Screw (Regulator)
24  BS-394890 1 S  Regulator (Regulated-16 Amp)
25 BS-691208 1 Wire Assembly
26 BS-691283 1 Drive Cap
27 BS-691053 1 Flywheel
28 BS-499612 1 Gear-Ring
29 BS-94731 1 Screw (Magneto Armature)
30 BS-691060 1 /P Magneto Armature
31 BS-493880 1 S  Sparkplug Terminal
32 BS-66538 1 S  Sparkplug Boot
33 BS-499889 1 S  Engine Gasket Set
34 BS-391086 1 S Oil Seal (Magneto Side)
35 BS-690947 1 S Oil Seal (PTO Side)
36 BS-273640 1 Air Cleaner Gasket
37 BS-690962 1 S  Cylinder Head Gasket
38 BS-273487 1 Intake Gasket
39 BS-690997 1 Sealing Washer
40 BS-273370 1 Breather Gasket
41  BS-690950 1 Intake Gasket
42  BS-690968 1 /P Valve Seal
43  BS-273488 1 Crankcase Gasket
44  BS-690657 1 Governor Shaft Seal
45  BS-690589 1 /P O-Ring Seal (Oil Pump Cover)
46  BS-690970 1 /P Exhaust Gasket
47  BS-273486 1 Rocker Cover Gasket
48 BS-94951 1 S  Screw (Drive Cap)
49 BS-691262 1 S  Starter Motor
50 BS-497606 1 S  Starter Drive
51 BS-263080 1 S Retaining Ring
52 BS-693058 1 S  Pinion Gear
53

BS-398003  \\/ . MyAMoOVTer BAFtEieom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001) Page 21 of 43
Engine Flywheel, Gaskets & Starter
Ref#  Part Number Qty S/P/F  Description
54  BS-497605 1 S  Brush Retainer
55 BS-497608 1 /P Brush Set
56 BS-693167 1 Nut (Brush Retainer)
57 BS-497607 1 S EndCap
58 BS-92278 1 S Nut (Brush Retainer)
59 BS-691262 1 S  Housing-Starter
60 BS-691263 1 Bolt (Starter Motor)
61 1 Armature (Serviced By Starter Only)

WWW.mymowerparts.com



Page 22 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine General Assembly

364 (2001)

&
D)
A ey |wr o
a - (3] 21 -
/\ milunr.__ "J,J j p J
i ! ;
& § - S g 1l26 _ﬁ
= L )8 e
o - o ] %m. o
A E N N @
N \
SN N— .
n\JlV\“//IIMW V/, .MW - .ﬂ_l -
N
N < AMWMN...AW, o ,WV
N\ LA ; ) .
W n_."hw /”/N.\ MHHV /V!Il P\Wﬂ Mm._ \W““““HHUV @ .m”, I_ @J h-ﬂw
~ oh===d ? T Nw { 0 Moy
<« D eSS (0] mk\ . -
P o o <
“ﬁ o 3
\\“
& L [
— MMWMMM. m
% o
L4 I
10 - o~ &
~ o~
i u
- T}
[N
&muw I A\-
. A Jacw .\;ww by CrodoB00s
% , . - VT IS
@ N Aw\ \v\\__,. & e Ui FR8Hon
/ﬂ/ | & /mummm A & 4]
Ny ~] ® = me
-~ | j"I _ . N
LA Y w‘m ? & 0 ®
@ J S L_ , —
3 ] © g B
o | 2 S TN\ |F Lo al 6]l ®
7/ MW G \ DO LT e} nl= .
) w\ ﬁ/ @ = | g " \\} )
- - | D
¢ & \/ |[TER| P o m”
S [} w0 An... - b4
SO o3| AR g5 B¢
@\ | 5 o
~ ™ cE=e @ - -
w | _P ¥ s g . [+ | S51e 9 ¢ Jw re}
1% P )J (™ o = | |all
, o 70 19 ) ¥ 5108 ¢
A [ -0
.mrv \ “An_ e 0D - 0 <] A (& _A v /v
i ‘m‘_ An,n, ™ V 3 & Dl ¢ J A
o __v f ) "\ ] \IHHII.W 4 —?’ . y ﬁvv ) IS o U - ﬁvv
o - ." W\ = m.!..mu - 5 ~
i o ”v /// Anmrllll.\ o [37) “Ew o < MN_ M—J
- ) o] * w g ¥ ST ¥
- N ¥
- | ,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Engine General Assembly

Page 23 of 43

Ref#  Part Number Qty S/P/F  Description
1 BS-499587 1 Cylinder Head (Cylinder #1)
2 BS-499595 1 S  Cylinder Head (Cylinder #2)
3 BS-499586 1 /P Valve Keeper
4 BS-263215 1 Valve Retainer
5 BS-499597 1 S Intake Valve
6 BS-690968 1 /P Valve Seal
7  BS-499596 1 Exhaust Valve
8 BS-690970 1 /P Exhaust Gasket
9 BS-690963 1 Valve Spring
10 BS-690969 1 Guide Bushing
11 BS-273486 1 Rocker Cover Gasket
12 BS-690972 1 Rocker Arm
13 BS-806038 1 S  Rocker Arm Pivot
14  BS-690967 1 Screw (Rocker Arm)
15 BS-690083 1 Rocker Arm Adjuster
16 BS-273487 1 Intake Gasket
17 BS-690962 1 S  Cylinder Head Gasket
18 BS-499599 1 Cover-Rocker (Cylinder #1)
19 BS-499600 1 Cover-Rocker (Cylinder #2)
20 BS-690360 1 /P Screw (Cylinder Head)
21 BS-491055 1 S  Sparkplug
22 BS-691019 1 Governed Idle Spring
23 BS-691018 1 Governor Spring
24  BS-690960 1 S  Screw (Rocker Cover)
25 BS-691048 1 S  Governor Control Lever
26 BS-298049 1 S  Fuel Line (Cutto Required Length)
27 BS-691049 1 Fuel Line (Molded)
28 BS-95162 1 S Hose Clamp
29 BS-493629 1 S  Fuel Filter
30 BS-690960 1 S  Screw (Fuel Pump)
31 BS-808656 1 /P Fuel Pump
32 BS-691040 1 S  Vacuum Hose
33 BS-691039 1 Fuel Pump Bracket
34 BS-690960 1 S  Screw (Fuel Pump Bracket)
35 BS-92278 1 S  Nut (Governor Control Lever)
36 BS-691017 1 Washer (Governor Control Lever)
37 BS-690311 1 Bolt (Governor Control Lever)
38 BS-691020 1 Throttle Link
39 BS-499811 1 S  Carburetor Kit
40 BS-690232 1 Main Jet
BS-690989 1 Main Jet (High Altitude)
41  BS-690994 1 Float Bowl Gasket
42  BS-690950 1 Intake Gasket
43  BS-690234 1 Carburetor Cover Plate Gasket
44  BS-499808 1 Carburetor Nozzle
45  BS-499599 1 Cover-Rocker (Cylinder #1)
46  BS-690995 1 Nozzle Gasket
47  BS-690990 1 Screw (Carburetor Nozzle)
48 BS-690997 1 Sealing Washer
49  BS-690985 1 S  Float Needle Valve
50 BS-690984 1 Float Hinge Pin
51 BS-690998 1 Choke Shaft Seal
52

BS-691000 \w\ww. myimower prartsemiTe



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Engine General Assembly

Page 24 of 43

Ref#  Part Number Qty S/P/F  Description
53 BS-691045 1 Governor Crank
54  BS-690552 1 Governor Crank Bushing
55 BS-690553 1 Governor Crank Bushing
56 BS-690328 1 /P E-Ring Retainer
57 BS-690442 1 Washer (Governor Crank)
58 BS-690657 1 Governor Shaft Seal
59 BS-690988 1 O-Ring Seal (Fuel Transfer Tube)
60 BS-499812 1 S  Carburetor Gasket Set
61 BS-499804 1 S  Carburetor
62 BS-693140 1 Screw (Cover Plate)
63 BS-690999 1 Cover Plate
64  BS-499802 1 Idle Speed Kit
65 BS-499807 1 Choke Shaft Kit
66  BS-499805 1 Screw (Choke Shatft)
67 BS-690986 1 Choke Valve
68 BS-690998 1 Choke Shatft Seal
69 BS-499805 1 Throttle Shaft Kit
70 BS-499805 1 Screw (Throttle Valve)
71 BS-690993 1 Throttle Valve
72  BS-691000 1 Throttle Shaft Seal
73  BS-499806 1 Carburetor Float
74  BS-499803 1 Fuel Transfer Tube
75 BS-690991 1 Screw (Fuel Transfer Tube)
76  BS-499810 1 Float Bowl
77 BS-690996 1 Solenoid Retainer
78  BS-690992 1 Screw (Float Bowl)
79 BS-273640 1 Air Cleaner Gasket
80 BS-499809 1 Fuel Solenoid

WWW.mymowerparts.com



Page 25 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Final Drive

\uﬂumrr ..... e 4/”/ /‘,
“m /_ﬂu ()] .@MWWMJMIIL’M // /.,/
SN T ,”/ h

. ,A“/ > - W/ ,//, mmwv., -
A== 2
\ \\ AAWMW \

e

N S ey
AT .. 1, N
\ iﬂ,ﬂ,,m%_”--@ it VS

AN ’ N
_%& -~ A
AN e

AN S A =R

,A WWW/ / T//MM N

7 Wﬁ e :

s ﬂ N WW_.N\ N

ORG N 7
{ VW,NWM S 2
\jﬁ%mwww/// \w\ /
(WA 4
SN AR
C iy = N e
© UhOers
AN AN dw?"”u\\ AN Mm"..v mw
G\N N (T
N R
//Mmmmnﬁﬂfl %MMW y w .~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001) Page 26 of 43
Final Drive
Ref#  Part Number Qty S/P/F  Description
1 618-3110A 1 S  Drive Ass'y Complete
2  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
3 715-0136 1 S  Spiral Pin 3/16 x 1.25
4  717-3396 1 S  Spur Gear 14T
5 717-3455 1 S  Hydro Transmission
6  718-3053 1 Parking Brake Lever
7  721-0343 1 O-Ring 2.0 Dia.
8 727-3125 1 S  Cap Nut 3/8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 27 of 43

Final Drive Assembly

364 (2001)

N
AWV\MMM\ \\mmmw\v
i - 7 \\-I/W -
/ R\Ahw A\\\\\“WM &hw
R f/A 4 \VM S
IK%V, “““1R \\
N G

A AN
AN\

WL {

R

s
AN

W) e
2 SERRY Wy N
R Z N T A

G

WWW.mymowerparts.com

= o w9 W



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Final Drive Assembly

Page 28 of 43

Ref#  Part Number Qty S/P/F  Description
618-3110A 1 S  Drive Ass'y Complete
1 611-3012 1 S  Axle Assembly
710-0852 1 /P Ribbed Neck Stud
2 618-3106 1 S  Carrier Assembly, Output
3 618-3107 1 S  Gear Assembly, 51T Internal & 20T
4 618-3109 1 S  Housing Ass'y
5 710-1342 1 Hex Washer Screw 1/4-20 x 1-1/8
6 711-1048 1 Brake Shaft
7 712-3027 1 S  Hex Flange Lock Nut 1/4-20
8 715-0156 1 Roll Pin
9 715-0219 1 Dowel Pin
10  715-3045 1 S  Bushing
11  716-3015 1 Inverted Retaining Ring
12 716-3018 1 Snap Ring
13 717-3395 1 Spur Gear 13T
14  717-3397 1 Ring Gear 46T
15 719-3114 1 S  Axle Outer Housing
16  721-0381 1 S Oil Seal
17  721-0393 1 Oil Seal
18 727-3124 1 S  Elbow Fitting
19 732-0752 1 Brake Shoe Spring
20 736-0351 1 S  Shim Washer .76 x 1.5 x .030
736-0492 1 S  Shim Washer .76 x 1.5 x .010
736-0493 1 S  Shim Washer .76 x 1.5 x .020
21  741-0665 1 /P Needle Bearing
22  741-3033A 1 S  Ball Bearing
23  741-3080 1 Needle Bearing
24  761-3049 1 Shoe Brake

WWW.mymowerparts.com



Page 29 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Frame

L y  / /
\ Vv / &
/ \ \\ 0 , / \\ \W/ ,A/ M
| /R \
\ L N o
/, \ / \ \\ 4 \“\ & ) \Mm_,\\ \““L/// / fMll b= .s_m,nn.ﬁMw A @..é..._@..ﬁ
/_\\.a / “\ L\\ \“\ A\ \ /) C @ / ;
A N\ -
/A E /AN = &
QN /ATt G\ . \
.../ A7 \\\ Y\\w\mmwmmmfuummum /V, N M
m / o M ; A\ S
7 VRN
2 / /m ,/ N P
™\ ..Ilﬁ/ / \. AryNNn/.
53 o /W \ // s
EEEER O\ N\ Y
/ \® TR
\ \ A/ S
o NN\ \ Vi
A\ N I~
/- . = . .
RN\ D e
(oo SN A\ \ S
\ AN
.(EPMV\\,‘\MXH N m/ A\
) N 4 f%vw-. W\
\\\ [ fm \./ , / / >
\\ \ a p. “\\Huun /“7 me I.MV Il / / \\.AH.
& B\ -

N
// \ AT
N
%MW%M/&V
A3
A[ ! /Wm HHWW
\\u,www/&ﬁ/ﬂu R /
.u\\\\ /7 // AN, |
: 4 \ / / \\/// ‘mumv
VA NNl
// / wﬁmruwmﬁnummwu ,
\G\ \ N TN T
S ,/ wv
\\\\\ AWMMMHHHHHHHHHt//
o T T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001) Page 30 of 43
Frame
Ref#  Part Number Qty S/P/F  Description
1 712-0251 1 Retainer Nut 3/8-16
2 603-0720B 1 S  Frame Assembly
3  712-0455 1 Retainer Nut 3/8-16
4  712-0431 1 S  Flange Lock Nut 3/8-16
5 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
6 710-3144 1 /P Hex Cap Screw 3/8-16 x 2.0
7  712-3004A 1 /P Flange Lock Nut 5/16-18
8  736-0258 1 /P Flat Washer .385 x 1.0 x .135
9  749-3087 1 Upper Bumper Tube
10  749-3089 1 S  Lower Bumper Tube
11  736-0451 1 S  Washer.320ID x .93 OD
12 703-3504 1 S  Bumper Bracket
13  710-1250 1 /P Carriage Bolt 5/16 x 1.5
14  710-0521 1 /P Hex Cap Screw 3/8-16 x 3.0
15  710-0859 1 /P Hex Cap Screw 3/8 - 16 x 2.5
16 719-3130 1 Counter Weight
17  726-0298 1 End Cap
18 603-0620A 1 S  Bumper Ass'y
19 736-3004 1 S  Flat Washer .406 ID x .875 OD
20 712-0431 1 S  Flange Lock Nut 3/8-16

WWW.mymowerparts.com



Page 31 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Front Axle & Tire

T
- Am_. ™
- -
.4 \ /f!/.// ,' . m
\ ™ ’\J II\\\\\...\ mW/V I ; O
/ 0 AQ . O
\ Y ‘_\ / // \\\\ // )
v R L el N\ £
oo A wa w QOVM \nwmﬁnﬂ, P _ ) \\ \\ \ & “u N w
/ S A—— 7 \ \““
f\ \ d O
R.JRILM\\ q
& W
A
/ (@)
\\ \\ m
o = =
/ﬁw“ - | & m
.
/ W
/ o
p \\\ / ’ ynm, ‘
SN/ S S mm/
\ A N
_.aw-




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Front Axle & Tire

Page 32 of 43

Ref#  Part Number Qty S/P/F  Description
1 712-3075 1 /P Hex Lock Nut, 1.0-14
2 736-0274 1 S  Flat Washer
3 603-0389A 1 Pin Ass'y, Pivot
4  737-3090 1 S  Adapter, 1/8 NPTF x 1/8 NPTF
5 737-3072 1 Grease Fitting, 65° w/Extension
6 712-0431 1 S  Hex Flange Lock Nut, 3/8-16
7 712-0229 1 Push Nut, 3/8 ID
8 710-3178 1 /P Carriage Bolt, 3/8-16 x .75
9 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1.0
10 736-0169 1 S  Lock Washer 3/8
11  736-0227 1 S Flat Washer 3/8 x 1.5
12 731-0374 1 S Flange Bearing 1.0 ID
13  737-0280 1 S  Grease Fitting
14  603-0363 1 Castor Wheel Bracket
15  712-0239 1 S  Hex Center Lock Nut 1/2-20
16  710-0506 1 /P Hex Cap Screw, 1/2-20 x 5.5
17 750-0456 1 S  Spacer, .79 1D x .347 Lg
18 634-3163 1 /P Wheel Comp 11.0x4.0x 5.0
18  741-3069 1 Bearing, Flange Not Shown
18  741-3070 1 S  Bearing, Roller Not Shown
19  750-3197A 1 /P Wheel Spacer
20 603-0382 1 S  Front Axle Ass'y

WWW.mymowerparts.com



Page 33 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Fuel Tank & Rear Wheels

364 (2001)

[@2]

\wmm”mh Mwmw S
: smuw 4 NMWMM._N_ A//_m Faes
A Y/ . = N\
Ve P
A JA \[NeSs
( V&V // N /% A\mn y
/ /et @ / Vr, /@ u
o / =
fit e 5
e/ \N 3
) /, / / C
107 V4 / /
ﬁk/fm \\\ 7 0 ._nh.u
B 4 S
/ .m/ =\ \ p
/ / MV q
VN >
\ % \ =
V { | \@ y 1, — //
«\_c J o ) W R o
A/ N =
A\mnkul /, (AN
&=/ ¢ ,”\y,.-uw-.% \ @ - =
2 N\ Nm ra V/”” / @ m
W /A 7 AN /
// R s ,\\ " W.Ayl.rl \‘ y
<, y Al mr \ Ve E,V/ e
\ = j i Iy
p — 0 , 2| e, NN
7 w g > | ey W\
/wm < m)%wu / \““\\\\ / “ 2\ _/mmmﬁ/%% /N/
, ._\WVI]J 4 / - “\ \\ m M.\.ﬂ // /ﬁv IﬁMﬂ/ ﬂ// l
AN /// / / | w. ﬂmwwn w\ ) ﬁ/WMﬂ“”_“u.\.\\ \“\\ ,
N A N/ e
\ i R = mmw wﬁ 1 wm ’ A5 £ f @
’A\A(.fv \\ & \#{LW“UHHH{!J.{!J - HHHHHH imwwvwmw MWW&) W&CW%W“MW&
YA e
WA L [ TERas
/VIMV & R { _’.
- -~ dll\\ // \ //
O RZAN / \
/\V)/Ililm,llu ﬂO\ //

o -



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001) Page 34 of 43
Fuel Tank & Rear Wheels
Ref#  Part Number Qty S/P/F  Description
1 722-0265 1 Foam 2.04 x 3.50 x .62
2  710-1260A 1 /P Hex Washer Screw 5/16-18 x .75
3 736-0231 1 S  Flat Washer .344 ID x 1.125 OD
4  651-3004 1 Tank Assembly 4.0 Gallon
5 703-3490 1 Fuel Tank Mounting Bracket
6 712-0431 1 S  Flange Lock Nut 3/8-16
7  710-0216 1 /P Hex Cap Screw 3/8-16 x .75
8  734-1596 1 Tire 20 x 8 - 8 (364)
734-3163 1 Tire 22 x 11 - 8 (365 & 365L)
9  634-3005 1 S RimAssy8x6.19 (364)
634-3030 1 S RimAssy8x6.19 (365 & 365L)
10  734-0255 1 S  Tubeless Air Valve
11  634-3050 1 S  Wheel Comp 20 x 8 - 8 (364)
634-3051 1 Wheel Comp 22 x 11 - 8 RH (365 & 365L)
634-3052 1 Wheel Comp 22 x 11 - 8 LH (365 & 365L)

WWW.mymowerparts.com



Page 35 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

0\
o0
O
-~ A“M}ﬂ////
mw1/////7 wuHHH\T\\._ ) / // //,/
s
//H/ 1 NAKWH L - HHMJHM7/ ST Lo / ;
O-gs %o 4 %/ o \
Tk & /
‘ h MNW /// v k@ ,// /
M/./ / w ‘wuu/# 7 \
AN . \ \ . \ \ /
o0 AAyv ﬂ.!@r N H mM ! &mu,/ /\ /\
2 A /i
NN ( \nﬁl _olol// 1 Rluu \\ m
<t P~ ,A/AY/ //// N (\\Awfl -8 Wﬂmuv == % \
/ / SO N g W =/, \ O
h ,A ™~ 1ﬂ/
/ //AWW/ N C
/_ 1 / ~0 5
l...—.ﬂﬂ et / \\ {2
7 o \ / .ﬂ/u .nv_ AA ,
g / N h ~ ~ /
/! A N )
o Ty 6 D « ~ ) ”
,//// \\\WL / q
@ /% = . W
A M ) A~ z , \\\\\\\;4 O
% /mw (& \ L e
™ \ / ) 4 m
v e N, Y, y
N e
/,/.r A -/
= Y =
7
\ W
-
< «/m
/ ||||| JESTL
/ w
YJ
- & D o oo /
o © @ W 0 @ @
7/ , \ // ‘/ / 4/ \r .
ML AAN AN )
e N v _
?T@S_umm u@ ?uﬁgmwwmf&u
fea S N x \‘ —t——D /:
Nt )

Hydraulic Drive, Lines & Filter

364 (2001)




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)

Hydraulic Drive, Lines & Filter

Page 36 of 43

Ref#  Part Number Qty S/P/F  Description
1 737-3069 1 Pipe Plug
2  737-3070A 1 Pipe Dipstick
3 603-0639 1 Hydraulic Tank Assembly
4  727-3116 1 S  Connection Fitting
5 721-0223 1 S Seal
6  738-0940 1 /P Drain Plug
7 727-3120 1 Inlet Tube LH
8 727-3155 1 Tee Fitting
9 727-3154 1 Outlet Hose RH
10 727-3121 1 Inlet Tube RH
11 727-3153 1 Outlet Hose LH
12 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
13  712-0455 1 Retainer Nut 3/8-16
14  747-3360A 1 /P Belt Retainer Rod RH
15  710-0378 1 /P Hex Cap Screw 5/16-18 x 2.5
16  736-3089 1 /P Flat Washer 5/16
17  723-3071 1 Filter Element
18  731-1449A 1 S Fan Blade
19 712-0333 1 S  Hex Nut 1/2-20
20 703-3168 1 Mounting Pulley Bracket
21  756-0625 1 Roller Cable
22  738-0924 1 S  Hex Shoulder Screw 1/4-28 x .375
23  703-3169 1 Retainer Cable Bracket
24  712-0117 1 S  Lock Nut 1/4-28
25 618-3165 1 Complete Transmission Assembly LH
26  712-3050 1 /P Lug Nut
27  710-0347 1 /P Hex Cap Screw 3/8-16 x 1.75
28  736-0258 1 /P Flat Washer .385 ID x 1.0 OD
29 756-0627B 1 S  FlatIdler Pulley 3.5 OD
30 703-3174 1 Mounting Bracket Cable
31 712-3019 1 S  Hex Nut 7/16-14
32 736-0171 1 S  Lock Washer 7/16
33  736-3015 1 S  Flat Washer .469 ID x .875 OD
34  603-0377A 1 S Idler Arm Assembly
35 603-0102 1 Shoulder Screw
36 732-0478 1 S  Extension Spring 6.12 Lg
37 712-0431 1 S  Flange Lock Nut 3/8-16
38  712-3027 1 S  Lock Nut 1/4-20
39 703-3380 1 /P Declutching Cable Bracket
40 736-0119 1 S  Lock Washer 5/16
41  738-0704 1 S  Shoulder Screw
42  710-3008 1 /P Hex Cap Screw 5/16-18 x .75
43  710-3011 1 /P Hex Cap Screw 3/8-16 x 2.25 Models 365 &
365L Only
44  603-0362 1 S Idler Pulley Assembly 5.0" Models 365 & 365L
Only
45  703-2888 1 S Idler Bracket
46  712-3004A 1 /P Flange Lock Nut 5/16-18
47  710-3103 1 /P Hex Cap Screw 5/16-18 x 2.0
48  727-3100 1 S Connection Fitting 1/2 x 3/8
49  603-0358B 1 Skid Plate Assembly
50 747-3361

WWW. my‘mowerﬁ%tﬁ@ ebm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001) Page 37 of 43
Hydraulic Drive, Lines & Filter

Ref#  Part Number Qty S/P/F  Description
51 603-0450 1 S  Support Pump Assembly
52  710-3178 1 /P Carriage Bolt 3/8-16 x .75
53  749-3040 1 Frame Strut
54  736-0921 1 S  Lock Washer 1/2
55 710-1189 1 Hex Washer Screw #12-24 x .625
56  756-0974 1 /P Transmission Pulley
57 732-0729 1 /P Wire Ring
58  736-0185 1 S  Flat Washer
59 710-3144 1 /P Hex Cap Screw 3/8-16 x 2.0
60 618-3164 1 Complete Transmission Assembly RH
61 710-0751 1 /P Hex Cap Screw 1/4-20 x .62
62  703-2907 1 Bearing Cup
63  741-0600 1 S Ball Bearing
64  756-3085 1 Idler Pulley 5.0"
65 712-0324 1 /P Hex Lock Nut 1/4-20
66  750-3176 1 Idler Spacer
67  746-3089 1 Declutching Cable
68  712-3007 1 /P Jam Nut 5/16-18

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 38 of 43

Parking Brake & Linkage

364 (2001)

Gw
_hw \ ] man .
NN &/
\\WW S /
/// 1 Q \ )
e /.’ K \\ / \\ /
~ Y/ \ / W/ _ \ -
. A K\uémﬁw \ \ hX N\, &
S = \\\:\ AN\ o \*~
S < Aw = \Nm\ AN \
o — //ﬂu/ : - // g w” \ / \\ "/ / / 7 7 \
SN M) NN \
- , Z/asV/ [ Vars O\ \
R Quu--m w ' \\..,u, M\ gNNRH &\\m..@w,.\w\\ A\ \“Q\\ /
O { _Ul\mm% 3 " \ \m \“ \.:GT\-\ /, / Nmu - //
P Y \\?F é 1/ NN \ N
\\\\.\ / M\MM \\ / \\“\ \NN“\\ ,/ g Av \ /”7 o
.A_.\\ @ﬂ. .RM me\/ N\ \\ /ﬂ/ \
A e 3\ &
/ / \ \\\ Aﬂ (m /
/ \ f&wm: M,, ‘._ \
To) //&y/ B N ,v /
\\ s L Y

N,
\ /
M 4/ W ,(AW\ // \
//,.r,\.@wm/ﬁ«ﬂﬂg // c . \“ \\
IWVYNM#W,/IHJ/ kg » m“ W \\
\.‘% ) =
e -~ \“mv\.
& &

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)

Parking Brake & Linkage

Page 39 of 43

Ref#  Part Number Qty S/P/F  Description
1 603-0649 1 Parking Brake Shift Ass'y
2 714-3004 1 Cotter Pin
3 710-3178 1 /P Carriage Bolt 3/8-16 x .75
4  741-0324 1 S  Hex Flange Bearing .506 ID x .590
5 703-3400 1 Brake Mounting Bracket
6 747-3404 1 Connecting Brake Rod
7  714-0104 1 S  Cotter Pin
8 710-0134 1 /P Carriage Screw 1/4-20 x .62
9 712-3027 1 S  Hex Flange Lock Nut 1/4-20
10 703-3405 1 Support Plate
11  714-0101 1 S  Cotter Pin
12 703-2857 1 Retaining Rod Bracket
13  732-0827 1 Torsion Spring 5/16
14  747-3397 1 Parking Brake Retaining Rod
15 735-0664 1 Parking Brake Pad
16  603-0683 1 Brake Rod Ass'y
17  711-3357 1 S  Ferrule
18 712-0314 1 Jam Nut 1/4-28
19 736-0258 1 /P Flat Washer .385 ID x 1.0 OD
20 712-0431 1 S  Flange Lock Nut 3/8-16
21  747-3266A 1 /P Bracket Rod
22  732-0463 1 S  Extension Spring
23  732-0800 1 Extension Spring
24  747-3284 1 Release Pump Rod RH
25  747-3363 1 Release Pump Rod LH

WWW.mymowerparts.com



Page 40 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Seat Assembly

I~
)
B )
N N
\ L) ,7, \
\ o Ay \
A 4”/”/ e D \\mu\ \\ 7 \
\ N /Ae/
| N 0 A -/ \V/ N\ \ / \ /
\ N \ e - 49 \ A AM\ \ S
) \ AN \ @ \ v : /ﬂu vw“ m
/ / \\ \Wl/ / o N - \/ %/ \\ / ; / w
y// \\ \ Vny/i i ,\wf/ /V\ / S W \
/) I\ AN
/ \ \

4p! o) V. \ \ \\ / % /_. g
\ \wuu A/ \ ! ‘ nm,m L -
\ \\ |
SRS
AN //VM .....
NN DY
AN \w / f\wv \_
:fA\ \““ \,\
,:// \\\ \\

fs.com

WWW.mymowerpar



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001) Page 41 of 43
Seat Assembly
Ref#  Part Number Qty S/P/F  Description
1 757-0375B 1 S  Seat Assy
2  757-3009 1 Seat Arm Ass'y (If Equipped)
3 731-3154 1 Seat Slide
4  710-1260A 1 /P Hex Washer Screw 5/16-18 x .750
5 738-0372 1 S  Shoulder Spacer
6 720-0190 1 S  Height Adjuster Knob
7  732-3098 1 Spring Index
8  712-3004A 1 /P Flange Lock Nut 5/16-18
9 603-0294 1 S  Seat Base Bracket Ass'y
10 710-0788 1 /P Hex Washer Screw 1/4-20 x 1.0
11  736-0463 1 S  Flat Washer .25 x .630
12 750-3276 1 Spacer
13  738-0296 1 S  Shoulder Screw
14 712-3005 1 S  Flange Lock Nut 3/8-16
15  732-3080 1 S  Compression Spring
16  750-0664 1 Spacer
17 603-0730 1 S  Seat Plate Ass'y
18  710-0560 1 /P Hex Carriage Screw 3/8-16 x 1.75

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
Wire Harness

oY o Yal o ¥ 2 Y & o)
e ~ FJU A +#ER FENB
Tl YEIm_1210 7 0D
wWimWwW Wi W
Tl
L
|
|
A8 =l
asS =
F R =]
LY =
ANy T
R N |
A N\ |
& AN\
NS N
YN |
—_— A
I Lo o
[ o AP L E——
=
=
==
.
mn
mn
A
/A
LN
TRIVA
™~ A
SN =
— =]
" — =i ’
P * —=dn V723
Uil H—H b A
=i S
L et
d
rd
7
7
7
7
g
s )
/ Py
P ™
e — =
5
o=
-
:
¢
<=
b |
X
-
k4
i =
i S
s
! ]
A
" ALY
1 oY
Il
1
I
it
[
T
I
wn
nn
il

WWW.mymowerparts.com

Page 42 of 43



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001) Page 43 of 43
Wire Harness
Ref#  Part Number Qty S/P/F  Description
629-3070  629-3070 1 HARNESS-MAIN WIRE

WWW.mymowerparts.com



